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Experimental Studies on the Strength of Welded Joints with Partial Penetration
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Synopsis :

Lately, the partially-penetrate d welding method has receiv
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Fig. 1 G type test specimen
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Table 2 G type test specimen actual size and test results
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1 5,73 0,98 I 4,75 4,66 ! 234.6 49.3

G-1- 2 5. 53 | 1.03 i 4,64 4,67 f 234.6 50.6

3 | 5.64 \ 0.88 . 4.61 5,20 ‘ 262.1 | 56.8

- —— ! P . [ [ . e
1 6,27 1.55 i 5.53 6. 56 i 326.7 59. 2
G 3 2 6. 00 2.26 ! 5. 84 6, 20 096 56. 6
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(1) H-0 test specimen Fig. 8 H type, relationship Letween p anl strengt’

- per unit weld length
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Fig. 12 @-6 type, relationship beiween s and Fig. 13 1-10 type, relationship between s and

strength per unit weld length strength per unit weld length
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Depth of Size of fillet . Actual throat | Max, load Eflrit:n‘%tel;dper iﬁ:’ﬁnglt—lgapg;
Test specimen penetration Weld i . length | throat
(mm}) (mm) | (mm) (t) (kg/mm®) | (kg/mm*)
1 4.96 .00 ! 4.96 11.25 282.7 1 61, 07
1-6-0- 2 5.37 0.00 i 5.37 10.80 271.4 1 50.32
3 I 4.72 0. 00 | 4.72 1225 | 304.7 64. 88
DS e —
- 1 5.49 2,40 5.93 12.80 320.0 53.96
16-2- 2 5.00 2,23 5.47 12.20 305.0 55.71
3 5.01 2.19 5.55 : 12.50 318.9 57.44
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